| STEERING

le

"

Electric / Gasoline Vehic

3 - INCLUDES ITEM 4
18 - INCLUDES ITEMS 19 - 22
41 - INCLUDES ITEMS 42 - 52
69 - INCLUDES ITEMS 70 - 85
83 - INCLUDES ITEMS 84, 85

FRONT OF
VEHICLE

Page BB-1 Service Parts Manual EZGOLEEEN



| Electric / Gasoline Vehicle STEERING

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70314-G01 | STEERING BOXASSEMBLY, COMPLETE .....covveeueereeeteseentensensesaeseesssssessseees 1
2 00462-G7 SCREW, 7/16 - 14 X 7/8 LGi..uoveeereecereerereeeeeeeeessessesessensssssessssssssessessossessesssess 4
3 18325-G11 STEERING WHEEL (INCLUDES ITEM 4) .......covutrererreereesreesessssaesseseenesessesans 1
4 * HUB COVER, EXTENSION.......oooceeeereeceeeeeceeeeaeeeeeresessesaessessesssssessssssssnss 1
5 00566-G2 WASHER, LOCK, 7/16.eueeeeeeereeeeeeaeesessesesessessessesessesssesessessssssasssssnssnssassaseans 4
6 00999-GO1 | BOLT, #8 - 18 X 7/8 LG cvucvevevrrreereeeeseseresesesssssssssssssssssssssssssessessssssssessessseses 2
7 * DECAL, SCORECARD .......cueeverirranstessaesasssassssssassssssssssessasssessessassssassasssnsees AR
8 14390-G2 NUT, LOCK, 5/8 = 18 ...ereeereeeeeeeeerereeeeeeeseeseses s sesessseseesessesssssessssasssssssassassnsens 1
9 27102-GO1 | SCORECARD HOLDER ........oovuceemrersrereeesiessaessessssssssssssssessessss s sssasassssnses 1
10 00922-G3 WASHER, 7/16.....cucuivereerresreesessensesassassanssessessessssssssassasssssssessnssssassssassassansans 1
11
12
13
14
15
16
17
18 | 70074-GO1 | TIE ROD ASSEMBLY (INCLUDES ITEMS 19 - 22) .....oeeurrrerrerrrrenensienarsaseannens 2
19 18434-G2 NUT, 9/16 = 18..uemeeeeetereesieesientes e tsesaes e aes s essas e s s s s s sans s sannassaneas 2
20 10387-G2 PIN, COTTER, 3/32 X 1 LG.ueuerueeeereeeeeeestesastessessassaenassassssassssesesassssesseanes 2
21 50209-G1 NUT, SLOTTED, 7/16 = 20.....ccmueruerrrreereeraessessessessssnsasssesassassssassaesassassassas 2
22 50641-G1 BOOT, RUBBER ........cooovrmrmmnnrssssssssennssssssssssessssssssssssssssssssssssssssssessssssses 2
23
24 10389-G3 FITTING, GREASE .....ooeeeeeeeeeeeeeeeeeeeeaeraeees s aes s sessessensesasssesasesssanssessssassesen 4
25 50209-G1 NUT, SLOTTED, 7/16 - 20 ....oovvereeerersraeseseseessssssessesssssssssssasssesssssssssessssanssnsas 1
26
27
28 ’

29
30

EZGOESE Service Parts Manual Page BB-2



| STEERING Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
31
32
33 | 10387-G2 PIN, COTTER, 3/32 X 1LG. weuuerirveeeeereressmnssesemessseseesmseseesessseessesssssseemssessenae 3
34
35
36
37
38
39
40
41 | 70299-G01 | STEERING GEAR KIT (INCLUDES ITEMS 42 - 52) ......cooomevereconeseeeeesseer. 1
42 * PINION, GEAR ..o veveerncreevessssssssesssesssssssssssssssssessssssssssssssssessessseeseemeseenees 1
43 » BALL BEARING .....ooouoirveeeaeeesseesssssesesnseeesesmssseseeesesseesssssssesesmsseesneesseseseeed 1
44
45 * RING, RETAINING, EXTERNAL......co.uorvveeemrveresessesesssessssesessssssssessssrerees 1
46 * RACK, STEERING.....ovurnrveeeernrseeesssesssssesssssesmssessssssnssossssssssssssassesessnssees 1
47 * RACK BALL END (WITH NUT) ... oo eeeeeeeeesseeeoeseemeeseeesessesseseneeee 1
48 * NUT, 7/16 = 20 ceovorveeeereesversasessssssessssssssssssssssssssessssssmsssssssssosssssssssssssasosnes 1
49
50 * GREASE FITTING, 90°.......eeeoeeeeoeeeeeeeeseeeeseeeeeseseseessesesessessesesmmseseessesens 2
51
52 » RING, RETAINING, INTERNAL ......ccrveemereseermensssssmsesssssssssssssassssessnones 1
53
54 | 70184-GOT | IDLER..oooioiioeeeieessesssssessesssssssssssssssessssssssssssesssssssssssssesssssmsssesssssssssesssssessssnes 1
55 | 70185-GO1 | BEARING, FLANGED ......oooovveeomereseeessssssssssssssssnsesssssssessssssossssssssssssssossssses 1
56 | 70216-GO1 | WASHER, THRUST, 1 1/2 L.D. c.osirreeeeerresssssssesssssssssssssssssessssssssssssssssssssens 1
57 | 70195-GO1 | WASHER, THRUST, 7/B...crveeerreceerensssssssssssnssssssnsssssnsssssssssssssssssssnessssssssssnnns 1
58 | 00734-G6 NUT, LOCK, 7/8 = D werreevoeeeeeeoeeeseeresseeeseesseseesesesmesseesmemseessemeseseessosssessessesseesameses 1
59 | 00798-G8 PIN, COTTER, 5/32 X 1 8/4 LG .ooooomervereereeersissessesssssssssssssnssssssssssssssssssssssssons 1
60

Page BB-3 Service Parts Manual EZGDLEEE



| Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

STEERING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 14322-G5 STEERING SHAFT (PRIOR TO SERIAL NUMBER 901144) ........cceeeeeirreeee. 1
62 70222-G01 STEERING COLUMN (PRIOR TO SERIAL NUMBER 901144) ........................ 1
63
64
65
66 00470-G4 SCREW, 7/16 - 20 X 2 1/2 LGi.uvveeereeririiirceeeccreressreecesenessossessssesesssssersessassssees 1
67 00734-G3 NUT, LOCK, 7/16 = 20 ..cccccitiiiirierererecccerisieesesseessareesessaerssssesssssssssssssersssssessssssess 1
68
69 70360-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 70 - 85)

(SERIAL NUMBER 901144 AND LATER) .....ciiiiiiiirienccreeretee e 1
70 14322-G3 STEERING SHAF T ...t ceeeccteirieninseeeecsetessnnessesaneessnnersesenssssssesesssessessssenes 1
71 70333-G01 STEERING COLUMN .....cotiiiriiirtircrtecesretersnrecessseeesensesassanssssnssersssssesesssenes 1
72 70226-G01 COUPLING ...ttt secrer e ses st eeessaner s e se s sen e e e sasasasesasssasssnrneeansases 1
73 00550-G1 NUT, LOCK, 174 = 20 et ereecet s ceee e resssen e e sessasesesesesassemenenanenas 2
74 70227-G01 SCREW, 1/4 - 20 X 7/8 LG ..eooeeeeeeeeeeeeteereteec e et e sesnee e s san e s s nna e e 2
75
76 00118-G2 SCREW, #6 - 18 X 1/4 LGi. ... eeeeeeeeteseceeec e see e re s sne e s s e e s e ens 1
77 70223-G01 GASKET, STEERING HOUSING .......cociceeierrirneneereneessnsneerennneesesseressssneeses 1
78 00876-G2 BOLT, 3/8 - 18 X 1 1/4 LGi.neeeeeeeeeieeceeercretesirecesvenessreeeseseesssssesssssvesassnnd 3
79
80 00878-G1 WASHER, LOCK, 3/8 ....ccocoteeerreerereernrercenreeraneeresreesaneesessarsessasaeesessossessnens 3
81 70189-G01 RING, RETAINING, INTERNAL ................................ 1
82
83 17161-G1 BUSHING/SEAL KIT (INCLUDES ITEMS 84, 85) ....cccovvreereereeererceresssarereas 1
84 * BUSHING, STEERING COLUMN........ccooiricreeririncttennseeessnsensaned 1
85 * SEAL, SHAFT ... vrerrreenieerceeiemreneres s eseseesee s assesesesraesesesssanessssasses 1

EZGOLMEWEN Service Parts Manual Page BB-4




